
AGENDA 
 

SPECIAL MEETING 
PARADISE IRRIGATION DISTRICT 

BOARD OF DIRECTORS 
6332 CLARK ROAD, PARADISE, CA 95969 

 
WEDNESDAY, FEBRUARY 27, 2019 – 10:00 A.M. 

 
 
1. OPENING 
 a. Call to Order 
 b. Public & Board Members; please silence your cell phones 
 c. Roll Call 
 
2. PUBLIC PARTICIPATION: 

Individuals will be given an opportunity to address the Board regarding matters not scheduled on the 
agenda, although the Board cannot take action on any matter not on the agenda.  Comments will be 
limited to 5 minutes per speaker.  Opportunity for public comment on agenda items will be provided at 
the time they are discussed by the Board with comments limited to 5 minutes per agenda item. 
[...]
grant, the making of any Federal loan, the entering into of any cooperative agreement, and the 
extension, continuation, renewal, amendment, or modification of any Federal contract, grant, 
loan, or cooperative agreement. 

1. If any funds other than Federal appropriated funds have been paid or will be paid to any 
person for influencing or attempting to influence an officer or employee of any agency, a 
Member of Congress, an officer or employee of Congress, or an employee of a Member of 
Congress in connection with this Federal contract, grant, loan, or cooperative agreement, the 
undersigned shall complete and submit Standard Form- LLL, "Disclosure Form to Report 
Lobbying," in accordance with its instructions. 

2. The undersigned shall require that the language of this certification is included in the award 
documents for all subawards at all tiers (including subcontracts, subgrants, and contracts under 
grants, loans, and cooperative agreements) and that all subrecipients shall certify and disclose 
accordingly. 

This certification is a material representation of fact upon which reliance was placed when this 
transaction was made or entered into. Submission of this certification is a prerequisite for 
making or entering into this transaction imposed by 31, U.S.C. § 1352 (as amended by the 
Lobbying Disclosure Act of 1995). Any person who fails to file the required certification shall be 
subject to a civil penalty of not less than $10,000 and not more than $100,000 for each such 
failure. 

The contractor certifies or affirms the truthfulness and accuracy of each statement of its 
certification and disclosure if any. In addition, the Contractor understands and agrees that the 
provisions of 31 U.S.C. § 3801 et seq., apply to this certification and disclosure if any. 

Name and Title of contractor's Authorized Official: 

Sarni Kader, Principal 

Date --¢-2/J °/ 



 

  

             

 

 

  

 
 
 

P r o p o s a l  f o r  D i s a s t e r  R e c o v e r y  M a n a g e m e n t  S e r v i c e s  
 

 

Review of PID Professional Services Agreement 

Water Works Engineers has reviewed Paradise Irrigation District’s proposed Professional Services 

Agreement, is able to meet all requirements of that Agreement, and takes no exceptions to any of the 

provisions of that Agreement. 

  

WATERWORKS 
ENGINEERS 



APPENDIX B
FULL RESUMES

APPENDIX B
FULL RESUMES



  SAMI KADER, P.E. 

1 
 

 

 
Mr. Kader is a civil/sanitary design and construction engineer with 22 years of experience in 

water, wastewater, and conveyance projects. He has worked as a project manager, design manager and project 
engineer for large and small design projects as well as a resident engineer for large and small construction projects.  
His extensive construction administration experience provides him with a real world practical knowledge of the 
application of design documents and details during construction and provides insight in the creation of 
constructible, practical designs which accomplish the intended engineering function with efficiency in both 
construction and operation. Sami’s construction administration experience also provides him with a background 
in claims avoidance and assists in creating plans and specifications which will minimize confusion and claims (and 
therefore controlling overall project costs) during bidding and construction.  
 
REPRESENTATIVE PROJECT EXPERIENCE 
Paradise Irrigation District Zone A Pump Station, Transmission Main and Reservoir B Replacement – Paradise, CA 
(Design) Mr. Kader is the Project Manager for the Paradise Irrigation District for the Zone A Pump Station, 
Transmission Main, and Reservoir B Replacement Project.  The existing system supplies potable water to 26,000 
people through a single transmission line (built in 1955) from the WTP to the distribution system through a “pinch 
point”, Reservoir B - a lined earthen reservoir with a floating cover.  The earthen reservoir has raised reliability, 
maintenance and operation, as well as water quality issues.  Improvements include Reservoir B replacement with 
two 145-foot diameter, 2.3 MG bolted steel tanks; new Zone A pump station capable of pumping 2,800 gpm; and 
a new 16-inch diameter Zone A transmission main that is 2 miles long, connecting Zone A Pump Station to 
distribution Zone A. 
 
Golden State Water Company Southern Well No. 6 Manganese Treatment Gardena, CA (Design/Build) Mr. Kader 
was the Principal in charge for the planning, design of a new Mn Treatment Facility that includes, 1,000 gpm ATEC 
Pressure Filter System, 40,000-gallon Backwash Tank, New aqueous ammonia and fluoride injection point and 
110-gpm Decant Pump Station (Backwash recycle). 
 
City of Oceanside – Robert A. Weese Water Filtration Plant, Chemical Facilities Upgrades Design-Build Project – 
Vista, CA (Design-Build) Mr. Kader provided QA/QC on the replacement and upgrade of 7 chemical feed systems 
at the 25-mgd surface water treatment facility. The design-build project includes the design, permitting, 
construction, and start-up of the following chemical feed systems, aluminum sulfate, aqueous ammonia, sodium 
hydroxide, sodium hypochlorite, sulfuric acid, anionic polymer, and cationic polymer. Each chemical facility 
includes the design and construction of the chemical truck delivery system, chemical tanks, secondary 
containment, feed pumps, and the associated piping, valves, and controls. 
 
City of Redding Well 12 Arsenic/Manganese/Iron Treatment System – Redding, CA (Design) Well 12 has arsenic 
levels as high as 12 ug/L, manganese levels approximately 130 ug/L and iron levels approximately 100 ug/L. The 
well is a primary producer (3100 gpm) for the City’s Enterprise Wellfield, a critical part of the water supply portfolio 
for the City, especially during drought conditions. WATERWORKS was hired to determine the optimal approach 
for arsenic and manganese removal so that this well could serve as a blending source for overall primary MCL 
arsenic compliance in the wellfield as well as a manganese- and iron-free source to reduce the overall mass loading 
of manganese and iron to the system to address ongoing secondary MCL compliance issues and customer 

Education 
M.S. – Civil/Environmental Eng. 
University of Washington (1995) 

B.S. - Civil Engineering, 
University of CA at Davis (1993) 

Experience 
   22 years 

 

Registration  
Registered Civil Engineer 

Arizona - 35250 
California -  C56653 

Hawaii -14033 

Memberships 
AWWA 
CWEA 

SAMI KADER, P.E. 
Principal-in-Charge, Project Manager 



  SAMI KADER, P.E. 

2 
 

manganese complaints. Mr. Kader served as Project Manager for the planning, bench testing, conceptual and final 
design of a manganese greensand filtration system.  

Lehigh Cement Process Water Treatment Plant – Cupertino, CA (Design) Mr. Kader provided QA/QC on 
the design of a process water treatment plant treating industrial waste in partnership with the treatment 
equipment supplier to deliver project design and bid documents on a rapid timeline in order to meet regulatory 
requirements.   
 
Albuquerque Bernalillo County Water Utility Authority Ferric Chloride Station Safety Improvements –
Albuquerque, NM (Design) Mr. Kader is the Principal in Charge on the design of multiple improvements to 
ABCWUA’s Station 70, ferric chloride railcar unloading and transfer station. 
 
Soda Bay Water System Improvements Phase 2, Lake County Sanitation District 0 Lakeport, CA  (Design) Design 
of upgrades to the 0.5 mgd WTP.  Improvements included new raw water pumps and vacuum priming pump, filter 
effluent pumps, backwash pump, high service pumps, clarified backwash return pump, ozone feed system, Trident 
Unit repairs, dissolved air flotation unit, and sludge dewatering system including pond modifications, 
homogenization tank, and screw press. Mr. Kader provided QA/QC on this project. 
 
California Water Service Company Dominguez Treatment Facilities Project – Carson and Long Beach, CA 
(Study/Design/CM) Mr. Kader was the Principal in Charge on this project that included preliminary engineering 
analysis and design as well as services during construction to bring Well 275-01 and 294-01 back into operation 
while meeting CWSC’s water quality goals including color, odor, sulfide and methane removal from the 
groundwater and the reduction of total trihalomethanes in the finished water.  The facility improvements at Well 
275-01 (800-gpm) and 294-01 (1,200-gpm) utilize the following process train:  basket strainers, air stripping, gas 
scrubbers, booster pumps, ion exchange and disinfection through chloramination.  
 
California Water Service Company, S. San Francisco Station 1 WTP Upgrade – South San Francisco, CA (Design) 
Mr. Kader provided QA/QC on this project that entailed increasing the capacity and treatment capability of the 
plant. The project will upgrade the WTP to treat a well flow of 1,600 gpm from six wells. The upgrade project will 
allow the plant to produce water that meets regulations without needing to blend the treated water with San 
Francisco Public Utilities Commission water. The plant will still blend water between wells to address 
contaminants such as nitrate, arsenic, chromium 6, and volatile organic carbon contaminants. 
 
California Water Service Company, Hawthorne WTP - Hawthorne, CA, (Design) The Hawthorne WTP treats 
groundwater to water quality standards.  Mr. Kader managed the design/ build project to improve and to restart 
the existing WTP. The contaminants of concern included color, methane, TOC/DOC, ammonia, iron, and 
manganese. The project design and construction schedule was accelerated and was completed in approximately 
16 weeks. 
 
California Water Service Company, Northwest Bakersfield WTP – Bakersfield, CA, (Study) The Northwest 
Bakersfield Water Treatment Plant (NWBWTP) is an 8-mgd direct filtration plant which uses in-pipe coagulation 
(dosing polyaluminum chloride in the intake pipeline) and Pall Microza membrane microfiltration to treat raw 
surface water for drinking water. Mr. Kader oversaw this study to examine possible alternatives to increase the 
reliable plant operating capacity back to the original design of 8-mgd.  

California Water Service Company, Chromium 6 Study, (Study) Mr. Kader oversaw this study that developed a 
comparison of viable treatment technologies and associated costs to meet the potential California Department of 
Public Health Maximum Contaminant Levels for Chromium 6. 

Pasatiempo Golf Club Recycled Water Project – Santa Cruz, CA (Assessment/Design/SDC)  Mr. Kader was the Sr. 
Project Engineer that provided an alternative feasibility study and pilot testing, Water Works then performed 
detailed design and ongoing construction support for the filtration and disinfection treatment systems for the 



  SAMI KADER, P.E. 

3 
 

Pasatiempo Golf Club Tertiary Recycled Water System. This facility is designed to initially filter up to 320 gpm 
instantaneous flow of secondary effluent from the Scotts Valley WWTP Effluent Pipeline to tertiary standards, 
with the possibility of peak flow treatment up to 700-gpm to take advantage of available secondary effluent during 
peak flow time periods. 

City of Ceres Blaker Well 32 Filter Rehabilitation – Ceres, CA (Design) Mr. Kader was the Principal in charge of 
the design for retrofit of existing manganese dioxide pressure filtration system for manganese arsenic removal, 
with failed underdrain system. Evaluated different media options, and recommended replacing media with 
Greensand due to lower cost and backwash rates. The design included a static mixer for chemical mixing, and a 
new underdrain system including concrete fill, reuse of existing inlet header, and owner-purchased nozzles (2.9 
mgd). 
 
City of Ceres Blaker Well 32 Improvements Project – Ceres, CA (Design)  Mr. Kader was the Principal in Charge of 
the preliminary design report to evaluate backwash recovery, solids handling, chemical feed and various other 
improvements at existing groundwater treatment plant for manganese and arsenic. Mr. Kader managed final 
design of recommended facilities, including new metal building for chemical storage and feed, backwash recovery 
tank and pumps, chemical feed system and site improvements (2.9 mgd). 
 
Trinity Center Mutual Water Company WTF - Trinity Center, CA (Design) Mr. Kader managed the preliminary and 
final design. The project consisted of a new 300 gpm WTP to replace the non-functional sand filter with direct 
pressure filters in metal building, new gaseous chlorine feed system, backwash recovery system, controls, 
emergency generator, and 429 kgal welded steel water storage tank. Prepared permit applications to Trinity 
County (Special Use Permit) and monthly reimbursement claims to the State. Funding source was combination of 
SRF (grant and loan) and Proposition 50 (grant) through CDPH. 
 
City of Shasta Lake Water Treatment Residuals Feasibility Analysis - Shasta Lake, CA (Study) Mr. Kader was the 
Principal in Charge of this study that evaluated continued use of the Dewatering Ponds, which would require a 
Title 27 compliant lining and leachate monitoring system, in addition to elimination of the discharge of any 
dewatering liquids from the site (via land application). In addition, Water Works Engineers is evaluating the 
construction of a dewatering facility on the grounds of the WTP, which would allow the City to eliminate the 
operation and maintenance of the dewatering ponds on a separate site. 

City of Montague, WTP Improvements – Montague, CA (Design) Mr. Kader was the Principal in Charge of 
this project to analyze treatment process alternatives and comparative cost to benefit analyses for 1 mgd surface 
water treatment plant improvements required to reduce disinfection byproduct formation, reduce finished water 
taste and odor, and improve plant reliability.  The City’s source water presents several challenges including high 
pH and alkalinity, dissolved organic carbon, and algal growth.  The project team is in the development of multiple 
treatment process alternatives, and comparing them with respect to capital costs, operating costs, ability to meet 
regulatory demands and project goals, and ease of operation.   

California Water Company Lucerne Water Treatment Plant Upgrade Project - Lucerne, CA (Design) Mr. Kader 
managed the design upgrade of a 1-mgd Water Treatment Plant from dual-media pressure filtration, carbon 
absorption and chlorine disinfection to microfiltration and ultraviolet disinfection. Included upgrades to various 
ancillary WTP systems including chemical storage and feed, pretreatment chemical addition and mixing, pre-
screening, backwash settling and solids dewatering systems. 

City of Aurora Water Treatment System Design for Iron, Manganese and Arsenic Removal Aurora, OR (Design) 
Mr. Kader was the Principal in charge of QA/QC of a new 500-gpm greensand filtration system for the removal of 
arsenic, iron and manganese. IT uses oxidized naturally occurring iron for the coagulation of arsenic and 
subsequent filtration of arsenic with the greensand filter. Manganese is removed using greensand adsorption onto 
manganese oxide. 
 



  SAMI KADER, P.E. 

4 
 

Redway Community Services District Water Treatment Plant Improvements – Redway, CA Mr. Kader was the 
Principal in Charge of the design and construction administration of the upgrade of the existing water treatment 
plant with new raw water pumps, filter valve replacement and automation, backwash water supply tank and 
pumps, piping modifications, and new finished water pumps. Included strategic phasing of equipment demolition 
with critical tie-ins to keep facility operational during construction. Provided construction management and 
oversight for inspection and coordination between owner, contractor and State of California as the funding agency 
(0.65 mgd). 
 
City of Redding Foothill Water Treatment Plant - Redding, CA (Design) Mr. Kader managed the engineering of 
multiple improvements to the City of Redding’s Foothill Water Treatment Plant (32-mgd), including Filter 
rehabilitation, new underdrains, air scour improvements, and new media. Filter to waste, backwash and air scour 
control valve replacements. Installation of a Recapture Pump Station to recycle plant drainage and Replacement 
of chlorine solution piping and chemical injectors.  
 
City of Willits WTP Improvements – Willits, CA (Design) Mr. Kader supervised the preparation of 60% plans and 
specifications for improvements to a 2 mgd existing surface water treatment plant that was violating water quality 
standards for combined effluent turbidity due to fluctuating source water quality and inadequate pretreatment 
performance.  The improvements included the addition of a solids contact upflow clarifier for pretreatment, an 
additional 1 mgd packaged Trident Microfloc unit, a pH adjustment chemical feed system (CO2 and Lime), and a 
new SCADA system.   
 
North Lakeport Water Supply – Lakeport, CA  (Study)  Mr. Kader conducted a study of the North Lakeport Water 
System to determine best approach to expansion of the system by 300%+ over the next 10-20 years. Design of 
short-term system improvements to prevent growth moratorium. Improvements include GWUDI well for water 
supply (lake bank filtration) and 1-mgd (expandable to 4-mgd) microfiltration/GAC/UV surface water treatment 
plant. Mr. Kader also authored a capacity analysis and a preliminary engineering study for the upgrade of the 
ozone generation and feed system and rapid mixing at North Lakeport’s existing 2 mgd surface water treatment 
plant (Trident Microfloc system). 
 
Walker River Paiute Tribe Arsenic Removal Water Treatment Plant - Schurz, NV (Design, CM, Start-up and 
Operations Support) Mr. Kader managed engineering planning, design and construction administration services 
for the construction of a 700-gpm coagulation/microfiltration (C/MF) for arsenic removal. 100-ug/L arsenic in raw 
water. Treatment process included pre-chlorination, ferric chloride addition, microfiltration, sodium hydroxide for 
pH control, post-chlorination for disinfection and finished water pumping. Backwash treatment included lamella 
clarification, recycle of supernatant and disposal of sludge to sewer ponds. 
 
Longley Lane Water Treatment Plant - Washoe County, NV (Design, CM, Start-up and Operations support) Mr. 
Kader managed engineering planning, design and construction administration service s of a 4-mgd expandable to 
6-mgd microfiltration water treatment plant for meeting SWTR regulations and providing 
coagulation/microfiltration for arsenic removal. Treatment process includes pH adjustment with CO2, ferric 
chloride feed, microfiltration, sodium hypochlorite and sodium hydroxide feed, chlorine contact tank, finished 
water pumping, backwash recovery, solids dewatering with plate and frame filter press. 
 
Fallon Paiute Shoshone Tribe Arsenic Removal WTP, Fallon, NV (Design, SDC, Start-up and Operations Support) 
Mr. Kader managed the design, provided construction administration, start-up and operations support for a 0.5-
mgd WTP using coagulation/microfiltration (C/MF) for arsenic removal. 100-ug/L arsenic in raw water. Treatment 
process includes pH adjustment with CO2, ferric chloride and sodium hypochlorite addition, microfiltration, CO2 
stripping, and backwash treatment consisting of lamella plate clarification and filter-bottom roll-off container 
dewatering (0.5-mgd). 
 



  SAMI KADER, P.E. 

5 
 

Indian Health Service (IHS) Ground Water Treatment Projects: The Yerington Paiute Tribe, NV was granted funds 
from EPA to design and construct a new water treatment plant to reduce arsenic (11-23 µg/L) and uranium (20-
47 µg/L ) concentrations below their respective MCLs of 10 µg/L and 30 µg/L.  The WATERWORKS engineering 
team designed a new 200 gpm water treatment plant to remove uranium with ion exchange and on-site resin 
regeneration and to remove arsenic with adsorption media.  pH adjustment will be required with CO2 to optimize 
arsenic removal. 
 
Sierra Army Depot, Iron, Manganese and Uranium Removal Design-Build Project - Herlong, CA (Design) Mr. 
Kader was the Principal in Charge of this design of one uranium removal and two green sand filter facilities with 
backwash reclaim tanks for each facility, Sodium Bisulfate injection system and surface wash booster pumps and 
a .5-mile-long raw water pipeline from Well 9 to Well 5. A new 2,400 square-foot water treatment building at Well 
5 to treat water from both Wells 5 and 9 with greensand filters for iron and manganese removal, backwash 
recovery (99% efficient) and control systems.  A new 2,400 square-foot water treatment building at Well 8 to treat 
water from Well 8 with greensand filters and side-stream anion exchange (uranium removal), backwash recovery 
and control systems.  Installation for variable frequency drives at Well8 8 and 5 to reduce the size of the standby 
generators required.  Retrofit of the base control system for the water storage and distribution system with a new 
SCADA system. 
 
Spring Valley WTP Upgrade and Clearwell Tank Project – Spring Valley, CA (Design) Mr. Kader managed the 
design upgrade and expansion of the 280 gpm surface water treatment plant consisting of raw water well pumps, 
slow sand filters, chlorine contact chamber, two clearwells and a booster pump station. Improvements were made 
to the WTP’s reliability, water quality and water quality monitoring and reporting capabilities. Ongoing 
coordination with the local CDPH office was key to the project success. 
 
Arizona Water Company Arroyo Vista Water Storage Tank and Booster Pump Station, - Phoenix, AZ (Design) Mr. 
Kader provided engineering planning, design and construction administration services for the construction of a 
new 500,000-gallon welded steel water storage tank, a 3200-gpm capacity booster pump station, a chlorine gas 
storage and feed facility and all appurtenant facilities, including flow control facilities in the water distribution 
system. 
 
City of Folsom Plan Area Zone 4 and 5 Booster Pump Station – Folsom, CA (Design) Water Works Engineers 
provided design services for the Folsom Plan Area Zone 4 & 5 Booster Pump Station. The project included design 
of a 2MGD triplex pump station for Zone 5 with provisions to increase to 4 MGD at build-out and a 1MGD triplex 
pump station for Zone 4 with provisions to increase to 3 MGD at build-out. Site improvements included MCC, 
SCADA and re-chlorination, as well as the two parallel pump sets all inside a CMU building. 
 
City of Folsom Plan Area Zone 4 and 5 Booster Pump Station – Folsom, CA (Design) Water Works Engineers 
provided design services for the Folsom Plan Area Zone 4 & 5 Booster Pump Station. The project included design 
of a 2MGD triplex pump station for Zone 5 with provisions to increase to 4 MGD at build-out and a 1MGD triplex 
pump station for Zone 4 with provisions to increase to 3 MGD at build-out. Site improvements included MCC, 
SCADA and re-chlorination, as well as the two parallel pump sets all inside a CMU building. 
 
San Jose Water Company Franciscan Pump Station Replacement – San Jose CA (Design/SDC) Water Works 
Engineer designed and assisted with engineering services during construction the replacement of the Franciscan 
Way Pump Station for San Jose Water Company. The project consisted of two new 30-HP vertical line shaft 
submersible pumps with a 425-gpm @ 198-ft TDH design point; NEMA 3R outdoor electrical, instrumentation and 
controls enclosure with portable generator connection; soft starters and surge tanks for transient 
control/dampening; and site civil, structural and mechanical to locate new facilities within existing site while 
limiting real estate needed so client could sell remaining property for future residential development.  Mr. Kader 
was the Principal in Charge on this project. 



  SAMI KADER, P.E. 

6 
 

 
San Jose Water Company Vickery Avenue Reservoir Replacement Project, Saratoga, CA (Design/CPS) Mr. Kader 
[...]
he is experienced with a variety of water quality issues and 
advanced water treatment technologies, including low-pressure 
membranes, ultraviolet disinfection, granular activated carbon, 
ozonation, high-rate and direct filtration, ion exchange, and 
advanced oxidation. Mr. Wilkes has been involved in a variety of 
water treatment and water quality projects, including feasibility 
studies, pilot testing, design, and construction management for new 
and the expansion / rehabilitation of water treatment plants ranging 
from 5 mgd to more than 500 mgd. He is also well versed in Safe 
Drinking Water Act (SDWA) regulatory requirements and has 
evaluated treatment plants and water systems for compliance with 
these regulations. 

REPRESENTATIVE PROJECTS 

Providence Water Supply Board, Pretreatment Pilot Study, 
Scituate, RI, Project Officer – Performed a comprehensive pilot 
study to evaluate a wide range of advanced treatment processes for 
the 144-mgd Philip J. Holton Water Purification Plant. The study 
included a preliminary life-cycle cost and feasibility assessment to 
characterize a wide range of potential treatment options to reduce 
disinfection by-products and remove manganese from the raw 
water. Following an initial screening of treatment processes, a series 
of bench tests were performed to finalize the pilot operational 
criteria and initial chemical dosages. Pilot processes include 
magnetic ion exchange resins (MIEX); advanced oxidants (ozone and 
chlorine dioxide); high-rate clarification (dissolved air flotation and 
lamella plate settlers); activated carbon; and conventional, 
biological, and direct filtration. 

Duck River Development Agency, Maury County Strategic Water 
Supply Plan, Shelbyville, TN, Technical Reviewer – Provided 
technical guidance and consultation to the project team for the 
development of water supply and treatment alternatives for a 
regional water system in central Tennessee. The plan evaluated both 
short-term and long-term options to improve water supply 
reliability and assist several participating utilities in optimizing their 
capital investments. 

  

 

TECHN ICA L  EXPE RTISE  

Project management 

Water quality and treatment 

Water distribution, transmission, and 
storage 

Advanced water treatment technologies  

PROJEC T A SSIGN MEN T 

 

YEA RS OF EX PE RIE NCE  

With OBG: 5 

With other firms: 30 

EDUCATION  

MS/1983/Environmental Health Engineering; 
University of Texas at Austin 

BS/1981/Civil Engineering; North Carolina 
State University 

PROFE SSION AL RE GISTRA TION S 

Professional Engineer: VA, NY, FL 

Civil Engineer: CA 

PROFE SSION AL CE RTIF IC ATIONS 

Board Certified Environmental Engineer 
(BCEE), American Academy of Environmental 
Engineering 

PROFE SSION AL A FF IL IA TION S 

American Water Works Association (AWWA), 
Former Chair of Standards Council,  
Previous Chair of National Water Treatment 
Design and Construction Committee and 
Trustee of Engineering & Construction 
Division 

 



 

 

O B G  |  P A R T  O F  R A M B O L L  
  P A G E  2  

 
 

 

 

Washington Suburban Sanitation Commission, 
Potomac Water Treatment Plant (WTP) Filter 
Underdrain and Chlorination Upgrades, Potomac, 
MD, Technical Reviewer – This project was needed 
to address immediate issues with underdrain 
performance problems, and required fast-track work 
efforts to ensure the project could be implemented to 
avoid further damage. Provided initial review of the 
work plan and assisted in reviewing work products 
developed by the team. 

PRIOR TO OBG 

Naval Security Group Activity, Safe Drinking Water 
Act (SDWA) Water System Assessment, Sugar 
Grove, WV, Technical Director – As part of a U.S. Navy 
contract, led a team that provided a complete water 
system review and analysis for SDWA compliance. The 
work included an assessment of the water treatment 
plant for the base that treats surface water from the 
South Fork of the South Branch of the Potomac River. 
The work product was a summary report covering 
compliance with all regulations and recommendations 
for improvements to the operating procedures and 
activities by the base staff. 

New York City Department of Environmental 
Protection (NYCDEP), Catskill-Delaware Water 
Treatment Plant (WTP), Westchester County, NY, 
Process Expert – Served as a water treatment process 
expert on the value engineering team for the $2 billion 
Catskill/Delaware WTP project. Initiated and evaluated 
several major cost saving ideas generating several 
hundred millions of dollars in savings, including the use 
of UV disinfection instead of filtration. The NYCDEP 
moved forward with implementing that approach with a 
2 billion gallon per day capacity. 

North West Water, Water Program, United 
Kingdom, Senior Process Reviewer – Served as 
senior process reviewer for the North West Water 
Program, which involved the implementation of $500 
million of improvements in 80 projects to address 
regulatory drivers such as trihalomethanes (THMs) 
and cyrptosporidium. The projects included several of 
the larger treatment works including a 600-ML/day 
direct filtration plant and a 250-ML/day 
ozonation/slow sand filtration plant.  

Metropolitan Water District of Southern California, 
California State Water Project, Los Angeles, CA, 
Technical Lead – Provided cost estimating services 

for granular activated carbon treatment and reporting 
on full-scale plant tests for water treatment using an 
ozone direct filtration process for plants with 
capacities ranging from 500 to 1,000 mgd. Completed 
detailed design for an oxidation demonstration 
project including the evaluation of an advanced 
oxidation process (using ozone and hydrogen 
peroxide) was evaluated. Also managed office 
engineering during construction.  

Metropolitan Water District of Southern 
California, San Gabriel Valley Groundwater Basin, 
Los Angeles, CA, Technical Lead – Completed a 
scoping study for a pilot facility to evaluate treatment 
processes for the San Gabriel Valley groundwater 
basin to convert the contaminated groundwater 
(contaminants included synthetic organics, nitrate, 
and radon) to drinking water. Processes included in 
the proposed plant were ion exchange, granular 
activated carbon, air stripping, advanced oxidation, 
and biological denitrification for the reduction of 
waste ion exchange brine. 

City of West Palm Beach, Water Treatment 
Improvement Program, FL, Program Manager – 
Provided oversight of several consultants involved in 
major improvements to an existing 48-mgd WTP, as 
well as bench- and pilot-scale testing of alternative 
treatment processes. Processes included MIEX® for 
total organic carbon (TOC) removal, low pressure 
membranes, and alternative taste and odor removal 
processes such as UV/peroxide and GAC for a 
potential replacement plant. Provided technical 
guidance throughout this multi-year program on 
behalf of the City to ensure that process performance 
and costs were balanced in the final solutions. 

City of Baltimore, Water Treatment Plants, MD, 
Technical Lead – Served as a key technical resource 
for a comprehensive water system evaluation for 
three water treatment plants with capacities of 165, 
128, and 112 mgd. Provided plant evaluation 
experience in reviewing current process performance 
of the filters and other unit processes and 
recommending immediate improvements at the 
plants for enhancing finished water quality. As part of 
this study, directed a comprehensive plant-scale 
testing program including tracer tests of major 
process units, optimization of flocculation, and 
development of revised operating procedures to 
minimize plant wastewater streams. The project also 



 

 

O B G  |  P A R T  O F  R A M B O L L  
  P A G E  3  

 
 

DAVID R. WILKES, PE, BCEE 

included extensive pilot evaluations of the best 
process combinations of short-term improvements as 
well as long-term modifications for meeting future 
regulations. 

Northern Kentucky Water District, Ft. Thomas and 
Taylor Mill Water Treatment Plants, Value 
Engineering, KY, Process Expert – Served as senior 
water treatment process expert on the value 
engineering team for two WTP projects for the 
Northern Kentucky Water District. The District was 
embarking on a major advanced treatment program 
using GAC and UV disinfection at the WTPs and 
needed to ensure that most effective and economical 
solution was implemented. The value engineering 
team developed many ideas for both of the plants that 
improved the overall implementation of these 
advanced processes at a reduced cost. 

Louisville Water Company, B.E. Payne Treatment 
Plant Riverbank Filtration Project, Louisville, KY, 
Technical Review – Provided technical review 
services for treatment issues related to the B.E. Payne 
plant’s ability to handle all aspects of RBI water. 
Specific impacts addressed included dissolved 
oxygen, softening, and filterability. 

Fairfax Water, Frederick P. Griffith, Jr. Water 
Treatment Plant (WTP), Fairfax, VA, Design 
Leader/Assistant Project Manager – Served as 
treatment plant design task leader and assistant 
project manager on the $110 million Frederick P. 
Griffith, Jr. WTP project. The new 120-mgd plant 
includes intermediate ozonation and deep-bed 
granular activated carbon (GAC) filtration. 
Responsibly included leading the design team for the 
treatment facilities and conducting value engineering 
throughout the project to ensure compliance with the 
$123M budget.  

Newport News Waterworks, Lee Hall and 
Hardwood’s Mill Water Treatment Plants 
Ozonation Facilities, VA, Project Manager – 
Managed the design of ozonation facilities for primary 
disinfection at the 54-mgd Lee Hall and 48-mgd 
Harwood’s Mill WTPs. The design incorporated a 
targeted disinfection goal of 3-log Giardia inactivation 
with the ability to expand the system in the future to 
achieve 10-log Giardia inactivation (assumed to equal 
2-log Cryptosporidium inactivation). Responsibilities 
also included managing the instrumentation and 
control design for the new Lee Hall plant, including 
dissolved air flotation (DAF) as the clarification 

process followed by ozonation and biological 
filtration. Since a system was being added to an 
existing plant, major coordination efforts with client 
staff were required to ensure compatibility with 
existing hydraulics and process requirements. 

Fairfax Water, Lorton/Occoquan Water 
Treatment Plant, Fairfax, VA, Project Manager – 
Managed a comprehensive evaluation of the 112-mgd 
capacity Lorton/Occoquan water treatment system. 
The evaluation included extensive pilot treatment 
plant studies including the use of ozone/biofiltration 
and various membrane treatment options 
(microfiltration, ultrafiltration, and nanofiltration). 
The work also involved facility evaluations of the 
existing treatment plants for process performance 
capability and included tracer testing of various unit 
processes. Utilized a computer decision modeling tool 
in a workshop to determine the best process option 
for the plant. The study led to the decision to build a 
new 120-mgd plant which incorporated intermediate 
ozonation for Cryptosporidium inactivation and 
replacement of chlorine with ozone as the primary 
disinfectant to reduce haloacetic acid levels in the 
distribution system. 

Newport News Waterworks, Lee Hall and 
Hardwood’s Mill Water Treatment Plants 
Disinfection Study, VA, Project Manager – Managed 
a study evaluating disinfection practices and plant 
process options for 52-mgd Lee Hall and 31-mgd 
Harwood’s Mill WTPs. Responsibilities included 
providing input during pilot testing for ozone design 
criteria, filtration design criteria, and microfiltration 
testing. Also managed the preparation of design 
documents for implementing ammonia addition at 
both of the WTPs. A preliminary design report was 
produced using DAF, post-clarification ozonation, and 
deep-bed GAC filters. 

Waterleidingbedrijf Zuid-Holland-Zuid, Ozonation 
System, Rotterdam, Netherlands, Project Engineer 
– Performed preliminary design for a 120-mgd 
ozonation system, including development of an 
optimization model for combining contact time and 
ozone dose to achieve pathogen disinfection and 
pesticide oxidation goals simultaneously. 

Western Virginia Water Authority, Alternative 
Groundwater Source Evaluation, Roanoke, VA, 
Technical Director – Evaluated options for providing 
an alternative groundwater source of supply for 
“drought-proofing” the West Virginia Water 



 

 

O B G  |  P A R T  O F  R A M B O L L  
  P A G E  4  

 
 

DAVID R. WILKES, PE, BCEE 

Authority’s water supply system. The project 
examined several membrane treatment options using 
groundwater under the influence of surface water and 
other groundwater sources. The potential solutions 
included dual membrane (UF/NF) processes as well 
as an analysis of blending of the treated water in the 
distribution system to prevent upset in the existing 
corrosion control process. 

City of Dahlonega, Water Treatment Plant, GA, 
Technical Director – Assisted the City with obtaining 
approval from the Georgia regulatory body for a 
direct filtration membrane plant, the first-of-its-kind 
in the state. Guided the City with proposing a 
membrane treatment process with coagulation based 
on the high level of source water quality and on a plan 
to conduct pilot testing to “prove” the ability of the 
process to reduce disinfection byproducts as well as 
provide low turbidity, low pathogen treated water. By 
incorporating a membrane process, the plant was 
designed and built in a shorter period of time 
allowing the City to replace an aging, less effective 
conventional plant. 

Broad River Water Authority, Water Treatment 
Plant, Spindale, NC, Technical Director – Served as 
technical director for the expansion of the Broad 
River Water Authority treatment plant from 8 to 10 
mgd (with further potential to expand to 12 mgd). 
This facility needed modernization as well as the 
ability to expand to serve current and potential future 
wholesale customers while keeping the overall capital 
costs low. The proposed process solutions allowed for 
modernization while preparing the pretreatment 
portion of the plant for future expansion based on 
plant-scale testing with minimal additional capital 
expenditures. 

Davidson Water, Inc., Miscellaneous Projects, 
Lexington, NC, Technical Director – Provided 
assistance to a large, private water company to 
achieve better performance and avoid regulatory and 
public relations issues for minimal costs. Projects 
included a full-scale plant hydraulic study to produce 
an additional 5 mgd from the WTP without any capital 
expenditures. Also completed a study to address lead 
in the distribution system which determined that a 
new coagulation regime would solve the lead issue 
while also reducing disinfection byproducts avoiding 
public relations issue with key customers, including 
schools. Assisted more than six utilities to ensure they 
performed an Initial Distribution System Evaluation 
(IDSE) of their system to determine where the worst 

potential for disinfection byproducts (DBP) formation 
existed in accordance with part of the Stage 2 
Disinfectants and DBP Rule. This work included an 
initial workshop to determine sampling sites and a 
final determination of proposed Stage 2 sampling 
locations based on the results for acceptance by the 
regulatory agencies. 

City of Shelby, Shelby WTP DBP Reduction Project, 
NC, Technical Director – Served as technical director 
for the Shelby WTP disinfection byproduct (DBP) 
reduction project where an alternative to 
chloramination was proposed to avoid the higher 
capital cost and the increased potential for 
distribution system water quality issues. The 
proposed solution incorporated a pH reduction and 
modification in corrosion control practices using a 
blended phosphate corrosion inhibitor as well as 
enhanced pretreatment with pre-chlorination on top 